vuLun CATALOG OF

REPLACEMENT
PARTS

VC5GD CONVECTION OVEN

VC5GD-11D1
VC5GD-21D1

29765

VULCAN-HART DIVISION OF ITW FOOD EQUIPMENT GROUP, LLC 3600 NORTH POINT BLVD., BALTIMORE, MD 21222
FORM 43331 Rev. H (November 2023)




VC5GD CONVECTION OVEN REPLACEMENT PARTS

F-43331 Rev. H (November 2023) -2- © VULCAN-HART COMPANY 2023



VC5GD CONVECTION OVEN REPLACEMENT PARTS

11
13
15
17
19
21
23
25
27
29

Table of Contents

CONTROL PANEL (BEFORE S/N 482010858)

CONTROL PANEL (STARTING S/N 482010858)

ELECTRICAL COMPONENT PANEL (BEFORE S/N 482010858)
ELECTRICAL COMPONENT PANEL (STARTING S/N 482010858)
DOOR ASSEMBLY (BEFORE S/N 482010858)

DOOR ASSEMBLY (STARTING S/N 482010858)

PANELS (BEFORE S/N 482010858)

PANELS (STARTING S/N 482010858)

CONVECTION MOTOR (BEFORE 3/19/18)

CONVECTION MOTOR (BEFORE S/N 482010858)
CONVECTION MOTOR (S/N 482010858 THRU S/N 482037436)
CONVECTION MOTOR (STARTING S/N 482037437)

GAS BURNER

-3- F-43331 Rev. H (November 2023)



VC5GD CONVECTION OVEN REPLACEMENT PARTS

CONTROL PANEL
(BEFORE S/N 482010858)

F-43331 Rev. H (November 2023) -4 -



VC5GD CONVECTION OVEN REPLACEMENT PARTS

ILLUS.
PL-60886

1

O ~NO O WN

PART NO.

00-960318-000G1
00-960319-00001
00-960329-00001
00-960329-00002
00-960302-00001
00-960301-00001
00-960314-00001
00-353589-00001

CONTROL PANEL
(BEFORE S/N 482010858)

NAME OF PART AMT.
L= T a1 Ot 1
[NCaTo] o OSSP PSPPSRt 1
Switch Board (Fan Speed & Light)..........cooiiiii e 1
THMEE BOAIA. ...ttt et e e e e et e e e e e e s et e e e eeeeeeasasaeeeaeessensaaneeaaeaaeeaeeseernes 1

Control Board Assy. (Temperature & Main Power
Probe Temperature (SST) Solid State Not Shown

Switch)..

F-43331 Rev. H (November 2023)



VC5GD CONVECTION OVEN REPLACEMENT PARTS

PL-61681

CONTROL PANEL
(STARTING S/N 482010858)

F-43331 Rev. H (November 2023)



VC5GD CONVECTION OVEN REPLACEMENT PARTS

ILLUS.
PL-61681

1

O ~NO O WN

PART NO.

00-962231-000G1
00-962338-00001
00-960329-00001
00-960329-00002
00-960302-00001
00-960301-00001
00-960314-00001
00-353589-00001

CONTROL PANEL

(STARTING S/N 482010858)

NAME OF PART AMT.

Switch Board (Fan Speed & Light).............c.c........

Timer Board.........ccuvveieeiieiieee e

Control Board Assy. (Temperature & Main Power
Probe Temperature (SST) Solid State Not Shown

Switch)..

F-43331 Rev. H (November 2023)



VC5GD CONVECTION OVEN REPLACEMENT PARTS

ELECTRICAL COMPONENT PANEL
(BEFORE S/N 482010858)

F-43331 Rev. H (November 2023) -8-



VC5GD CONVECTION OVEN REPLACEMENT PARTS

ELECTRICAL COMPONENT PANEL
(BEFORE S/N 482010858)

ILLUS. PART NO. NAME OF PART AMT.
PL-60887
1 00-423760-00001  Bracket - Ignition MOGUIE...........cc.oiiiiiiiiiii ittt e e 1
2 00-421758-000G1  Transformer (120 V.) (24 V. OULPUL)......c..ueiiiiiiiiieiiieeiee ettt e e 1
3 00-416535-00006  Relay - Heating (120 V.).....ccoveveenne
4 00-417934-000G1  BIOCK ASSY. = POICEIAIN. .......eiitiiiiieiii ettt sttt et e e e e 2
5 00-959693-00001  Panel - COMPONENL........coiiiiiiiiiiiii ettt ettt e eae e e sae e et e e stneesaneesteeeeeeeanne 1
6 00-913102-00292  Control - Spark Ignition Kit Includes 18-22 connector 1/4" insulated.............cc.ccocoiiiiiiiennninn. 1
7 00-424940-00001  Fan = COONNG (120 V.).cuiiiiiuiieieeteeest ettt b ettt bttt e et 1
8 00-417856-00001  Lug - Grounding (With Set Screw)..
9 FE-024-23 Bushing - EIECHACAI (SN@AP).....ccueieiiieitii ettt ettt e e st en e e e e e ennee
10 00-405016-000GT  CONA ASSY....eeuviiueeriiueeitieiiestt et stt et sre ettt sae e st ae e s ae et sbe e et eee et e e et e bt e e e e bt e e bt e e e nee e e e e beeeenteae 1

-9- F-43331 Rev. H (November 2023)



VC5GD CONVECTION OVEN REPLACEMENT PARTS

1-2
@es—|

14-15

ELECTRICAL COMPONENT PANEL
(STARTING S/N 482010858)

F-43331 Rev. H (November 2023) -10 -



VC5GD CONVECTION OVEN REPLACEMENT PARTS

ELECTRICAL COMPONENT PANEL
(STARTING S/N 482010858)

ILLUS. PART NO. NAME OF PART AMT.
PL-61811
1 00-417934-000G1  BIOCK ASSY. = POICEIAIN. .......eiitiiiiieiie ettt ettt e bt sttt e e eesbeeanbbeeaeeannns 1
2 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......ccccoiiiiiiiiiiiiieenie e 1
3 00-411500-00012  Transformer (120 V.) (24 V. OULPUL)......cc.ueeiiiiiiiie ettt e e e e 1
4 00-411500-00013  Transformer (208-240 V.) (24 V. OULPUL)......cc.eiiimiiiiieiiie ettt e e 1
5 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT......ccccciiiiiniiniiniee e 2
6 00-423760-00001  Bracket - Ignition MOAUIE............cueiiiiiiiiiii ettt e e 1
7 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT
8 00-913102-00292  Control - Spark Ignition Kit Includes 18-22 connector 1/4" insulated.............ccccccceeeeiiiiiiiinnnns 1
9 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......ccoooiiiiiiiiiiiieee e 2
10 NS-044-07 NUt ASSY. 8-32 HEX KEPS........ee ittt e et e eeeaeeennes 2
11 FE-024-23 BUShINg - EIECIICAI (SN@P)......teieiiiiieiiiie ettt ettt et e et e e e nt e e e e e e e e e aaaaaens 1
12 00-417856-00001  Lug - Grounding (With Set Screw)
13 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT......ccocoiiiiiiiiiiiieiie e 1
14 00-417934-000G1  BIOCK ASSY. = POICEIAIN. ... ..eiitiiiiieiie ettt ettt e bt st e et e b e e sbeesnbteaeeeannnes 1
15 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......ccccoooiiiiiiiiiiniiiie i 1
16 00-416535-00006  Relay - HEatiNg (120 V.). ..o iuiiiiieiieeitee ettt ettt et e et es e e e e e 1
17 00-416535-00007  Relay - Heating (200-240 V.).....cuiiiiiiiieiiee ettt ettt sttt sbe e e e e e 1
18 SD-034-49 Self-Tapping Screw 8-32 x 1/2 Slotted. Hex Washer Hd., Type T......ccccoiiiieeiiiiiiiee e 1
-11- F-43331 Rev. H (November 2023)



VC5GD CONVECTION OVEN REPLACEMENT PARTS

PL-60889

DOOR ASSEMBLY
(BEFORE S/N 482010858)

-12-

F-43331 Rev. H (November 2023)



VC5GD CONVECTION OVEN REPLACEMENT PARTS

ILLUS.
PL-60889

2, 0O OWoO~NOOOPAWN-

RN

13
14
15
16
17
18
19
20
21

PART NO.

00-959087-00001
00-957108-00001
00-959783-00001
00-959784-00001
00-962188-000G1
00-962189-000G1
00-962190-000G1
00-962191-000G1
00-497586-00001
SC-115-51
00-960118-000G1
497585-1
00-959771-00001
00-959772-00001
00-959770-00001
00-960053-00001
00-959769-00001
SD-032-07
SD-039-78
00-958827-000G1
00-962524-000G1
00-962524-000G2

DOOR ASSEMBLY
(BEFORE S/N 482010858)

NAME OF PART AMT.
Screw 1/4-20 X 1-1/4 BIack Ha......cc.ooiiiiii e 4
Handle - Molded (BIACK).......ouuiiiiiiii ettt e e nae e e e e e e e e e e as 2
HINGE = MBIttt et e et e et e e e et e e e e aeeeens 4
HINGE - FEMAIE.....co ettt ettt e e et e e e e e e e e e aeeeeas 4
Panel - Door W/ GIass (INNE) (LH)......oiiiiiiiieee et 1
Panel - Door W/ Glass (OULEF) (LH).......ooiuiiiiieiie et 1
Panel - Door W/ Glass (INNE) (RH)......couuiiiiiiiiiie e 1
Panel - Door w/ Glass (OULEr) (RH)......coiuiiiiiiiie e 1
Latch - Door Roller
Mach. Screw 10-32 X 1/2 Phil. TrusS Ha.....ccueeiiiiiie e 4
Bracket - Door Catch (Does Not include Door Strike)..........ccoovieiiiiiiiiiiiieiiic e 1
DIOOT SHIKE. ...ttt ettt ettt e ettt
S TCE I B o To] o (57 o [ SRR SURUPPPPNt
Seal - Door (Bottom)...
1T R oY) o ] o) USROS
SWILCN = DIOOT. ...ttt bt r e bt h e h e r e nr e nr e 1
CoVEr - HINGE ACCESS......eeeiiiiieeiie ettt
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT....
Self-TapPiNg SCrEW......cccuuiiiiiiiiieiee s
Thermostat (High Limit) (With Mounting Plate)...........ccccoviiiiiiiiiieceeee e
Frame - Door W/ HINGE (LH)......oiiiiiieee ettt e e 1
Frame - Door W/ HINGE (RH)....cc.uiiiiiiiiee ettt 1

-13- F-43331 Rev. H (November 2023)



VC5GD CONVECTION OVEN REPLACEMENT PARTS

Sl N\

R ERY .
AR o
NY \

N t &

11

3-4-5

PL-61682

DOOR ASSEMBLY
(STARTING S/N 482010858)

-14 -

F-43331 Rev. H (November 2023)



VC5GD CONVECTION OVEN REPLACEMENT PARTS

PART NO.

00-959087-00001
00-957108-00001
00-962063-000G1
00-962594-000G1
00-962595-000G1
00-962064-000G1
00-497586-00001
SC-115-51
00-962086-00001
00-962094-00001
00-959772-00001
00-959771-00001
00-959770-00001
00-962492-000G1
00-962082-000G1
00-357837-00001

DOOR ASSEMBLY
(STARTING S/N 482010858)

NAME OF PART

Screw 1/4-20 X 1-1/4 BIack Hd......ccooiiiiiiee e
Handle - Molded (Black)..............
Door Assy. (LH) (Incls. Handle)...
Panel - DOOr W/GIASS (OULET).......eiiiiiiiieiiiesiee ettt ettt e e e e
Panel - DOor W/GIASsS (INNEF)......couuiiiiiiiee et e e
Door Assy. (RH) (Incls. Handle)..
(= 1 (o] TR I To Yo gl (o)1= PSP

Mach. Screw 10-32 X 1/2 Phil. TrusS Hd......c.ooiiiiiiiiiii e 4
HINGE = FEMAIE. ...ttt et ettt e et e e et e e e e bt e e e anneeeaaaaaaanns

2] (0T QRS (o] PSPPI

Seal - Door (Bottom)...
ST I oY) o (5] 1o 1= TSP PO PP

1T R ToTo] o o] o) ST PPUPPPPPR 1
DOOT SWItCN ASSY.....e ittt ettt a e bttt e bt e st e e st e eena e nabeenbae e e e e anne 1
FrAME ASSY ...ttt e bttt r e e e e e e e as 2
S€al - DOOI ENG....oiiiiiiieii et e e e 1

-15- F-43331 Rev. H (November 2023)



VC5GD CONVECTION OVEN REPLACEMENT PARTS

\‘./mlu

Tube - Snorkel

343634-00001 Caster
-343634-00002 Caster

26 00-342150-00008 Leg

27 00-959663-00001

24 00
25 00

PARTS NOT ILLUSTRATED

Caster - Swivel
Ring - Locking

00-357047-00002 Caster - Swivel

22 00-357093-00001

Strap

23 00-288946-00002 Foot

19 00-417063-00001
20 00-357047-00001

21

IIIIIIIIIII

PL-60890

PANELS
(BEFORE S/N 482010858)

- 16 -

F-43331 Rev. H (November 2023)



VC5GD CONVECTION OVEN REPLACEMENT PARTS

ILLUS.
PL-60890

PART NO.

00-959922-00001
00-957916-00001
00-959523-00001
00-959708-00001
00-959688-00001
00-959689-00001
00-427617-00001
00-354431-00001
00-960194-00001
00-961291-00001
SD-039-78
00-959753-00001
00-353589-00001
00-959793-00001
SD-008-27
00-959794-00001
00-424157-000G7
00-962843-000G1
00-417063-00001
00-357047-00001
00-357047-00002
00-357093-00001
00-288946-00002
00-343634-00001
00-343634-00002
00-342150-00008
00-959663-00001

PANELS
(BEFORE S/N 482010858)

NAME OF PART

Trim - Cosmetic Bottom...........

Nameplate - Vulcan (7-1/4 In.).

RECK ASSY ...ttt ettt en et et e e e e e e e e ns
RECK GUIAE ASSY ...ttt ettt h et b e bt e et e e e bt e bt e et st aeeeeeaanee
Panel - Cosmetic Left.

[O70E1441=) (o o] o T USRS PP PPPPPPP
FIUE = DEIECION . ...ttt ettt e e e 1
FIUE ASSY ..ttt ettt ettt b et a ettt e et e e e e eanne 1
OVEN LaMP (A0W) (120 V. )ittt ettt 1
Bulb - Halogen (120V) (40W)...

STt = To] o] g T IS Tod = PP PRUPPPPRt
Probe GUuard & RetAINET. ...........oiiiiiiieii e 1
Probe Temperature (SST) Solid State........cccuuiiiuiiiiiieiie e 1
Panel - CoSMEIC RIGht........ooiiiiii et e e 1
Self-Tapping Screw 10-16 x 1/2 Phil. Truss Hd., Type B.... AR
ACCESS PANEL.... . ettt e e e e e et e e e e et aeaeaeeeaeeeeeanns 1
Leg Assembly for Caster and Foot (Painted Black)..............cccooiiiiiiiiiiiiiiiccce e 4
Kit - Oven Light Gaskets

SEAP = THE DOWN. ...ttt ettt et ettt e saae e e eanes
Caster - Swivel (Without Brake)............cooiiiiiiiiiiiic e AR
Caster - SWivel (With Brake)........ooeeii e
RING = LOCKING. ...ttt ettt et e e et e e e ettt e e e saee e e e aseeeeesnbeeeeanneeeeeeeeees
Foot - Adjustable (1-5/8) (SST) .
Caster (Swivel With Brake) (7.5 IN.)...cciiiiiieiii e e AR
Caster (RIGIA) (7.5 1N, )ittt ettt nne e e beesnee e e e nnnes AR
Leg (B IN.).cciieiiiiiinne AR
TUDE = SNOTKEL....c.eeeeee e e e 1

-17 - F-43331 Rev. H (November 2023)



VC5GD CONVECTION OVEN REPLACEMENT PARTS

\

N

NN\ e W \
T N pupuuppu A,

B s e st
/

PL-61680

PANELS
(STARTING S/N 482010858)

-18 -

F-43331 Rev. H (November 2023)



VC5GD CONVECTION OVEN REPLACEMENT PARTS

ILLUS.
PL-61680

PART NO.

00-424141-00002
00-424153
00-427617-00001
00-354431-00001
00-424140-00002
00-428104-00001
00-962076-00001
00-962167-00001
00-961658-00001
00-962809-000G1
00-962084-00001
00-960194-00001
00-962843-000G1

PANELS
(STARTING S/N 482010858)
NAME OF PART AMT.
Lo oI 15 1) T PSSP 1
Pan@l = BACK ASSY ... eeiiiiiiieeieie ettt ettt ettt e et e e et et e e e nbe e e e ae e e e e e e e aaaaaaaann 1
Flue - Deflector.
FIUE ASSY ..ttt ettt ettt e e at e hb et e e b et e e bt e ab et e bb e e e e be e e e nb e et e e e aaaaeens
Panel - OULET (RH) (SST ). .uiiitieiiiteitie ettt ettt ettt ettt e e sbe e e b e enbeesaneentaeeaeeannnes 1
GUIAE = RACK (LH). .ttt ettt e bt e et e et e e nae e e bee et eeeeann 2
THM = BOMOML ..o e 1
LI L T e ) o USRS 2
SUPPOIt = DOOF CACN. ...ttt e e 1
Kit - Male Hinge (Incls. Upper and Lower W/ SCreWS)..........ccouieiiiiiiiiiinieeiiie e 1
Panel - Outer (LH)
OVEN LaMP (A0W) (120 V. ).ttt ettt ettt e e ennee s 1
Kit - Oven Light Gaskets..........coiiiiiiiiii et e e 1

-19- F-43331 Rev. H (November 2023)



VC5GD CONVECTION OVEN REPLACEMENT PARTS

12-13

PL-60888

CONVECTION MOTOR
(BEFORE 3/19/18)

-20-

F-43331 Rev. H (November 2023)



VC5GD CONVECTION OVEN REPLACEMENT PARTS

ILLUS.
PL-60888

PART NO.

00-960425-00001
00-415780-00003
00-959698-00001
00-959955-00001
00-959695-00001
SC-113-65
WS-029-46
SC-132-01
00-959803-00001
NS-046-86
SC-113-78
00-358516-00001
00-342285-00001

CONVECTION MOTOR
(BEFORE 3/19/18)

NAME OF PART AMT.
(0703 =Y e = o T OO P TR SPSPROt 1
Wheel - BIOWET (B0 HZ.).... ..ttt e e e e e et e e e e e e e 1
Cover - Motor
[ TSTU] =) i o o PO PSPPSRt
1o 0 | e 1Y (o) (o P UPT SRR 1
Cap Screw 5/16-18 X 1-1/4 HEX Hd.......oooieiieeeee ettt e
Washer...
SCreW...oveeeeeieeeeiiee e
Bracket - MOtOr MOUNL..........oooi e s e e e e e e e e e e e e e e e e e e e e e e e e e e e e e ee e e e e eeaaes
NUEt ASSY. 5/16-18 KEPS HEX.....coiuiiiiiiiiie ittt
Cap Screw 1/4-20 x 3/4 Hex Hd
Motor 1/2 Hp. (2-Speed) (115 V., 50/60 Hz., 1 Ph.). oo 1
BUSKING = PIASHIC. ...ttt e e e 1

21 - F-43331 Rev. H (November 2023)



VC5GD CONVECTION OVEN REPLACEMENT PARTS

PL-65170

CONVECTION MOTOR
(BEFORE S/N 482010858)

-22-

F-43331 Rev. H (November 2023)



VC5GD CONVECTION OVEN REPLACEMENT PARTS

CONVECTION MOTOR
(BEFORE S/N 482010858)

ILLUS. PART NO. NAME OF PART AMT.
PL-65170
1 SC-120-15 Mach. Screw 1/4-20 X 4 RA. Hd......oooneee et 4
2 00-960425-00001  COVEI = FAN......uiiiiiiiiee ettt e e ettt e e e et e e e et e e e eeabaeeeeeataeaeeassseeesasseseesssssnssnnnnns 1
3 00-411289-00004  Spacer - Fan Housing....
4 00-415780-00003  WHEEI = BIOWET ........uueiiiiieie ettt ettt e ettt e et e e et e e e etae e e e eaaaeeesasseeesasbeeesassesesssssenssnnnnes
5 00-960962-000G1  Mount - MOtOr, FIONt.........oiiiiiiieeiie ettt e e e et e e et e e e et e e e ssaeeesansnansnnnnnes 1
6 00-342159-00033  Insulation (28 x 33 x 1 In.).
7 00-960963-00001  Mount - Motor, Wrapper....
8 00-960964-00001  Mount - Motor, Rear..........c.ccccccuveenne
9 00-961739-000G1  Motor Harness Included With MOTOT.............oooiiiiiiiee e 1
00-962168-000G1T  MOLOr HAIMESS......vveeieeeieeciiieee et e ettt e e e e e et e e e e e e e et e eeeeesesesataeneeeeeeesnrsnanaaeees AR
10 NS-046-86 Nut Assy. 5/16-18 KEPS Hex...
11 00-961831-00001  Pan = Drip, MOTOF.......eiiiiiie ettt ettt e e ettt e e e et e e e e e eeeesneeeeaseeeeaanneeeennnnnnnnnnnnes 1
12 SC-037-75 Cap Screw 5/16-18 X 3/4 HeX HA... ..ottt e 2

-23.- F-43331 Rev. H (November 2023)



VC5GD CONVECTION OVEN REPLACEMENT PARTS

PL-61812 |

CONVECTION MOTOR
(S/N 482010858 THRU S/N 482037436)

F-43331 Rev. H (November 2023) -24 -



VC5GD CONVECTION OVEN REPLACEMENT PARTS

ILLUS.
PL-61812

- - -
w N 2~ O OWONOOODAWN-

RGN
(6,08

PART NO.

SC-120-15
00-411136-00003
00-411136-00004
00-411289-00004
00-415780-00005
00-415780-00003
00-961671-000G1
00-342159-00033
00-960963-00001
00-961668-00001
00-961739-000G1
00-962168-000G1
00-961739-000G2
00-962168-000G1
NS-046-86
00-961831-00001
SC-037-75

CONVECTION MOTOR
(S/N 482010858 THRU S/N 482037436)

NAME OF PART AMT.
Mach. Screw 1/4-20 X 4 RA. Hd.......oeiiiee e e e e e e e e e 4
COVET = FAN (50 HZ. ).ttt 1
COVET = FaN (B0 HZ. ).ttt e e 1

Spacer - Fan Housing
Wheel - Blower (50 Hz.)....

Wheel - BIOWET (B0 HZ.).......eiieiiiiie ettt ettt e e e 1

Mount - Motor (Front)
Insulation (28 x 33 x 1 In.).
Mount - Motor, Wrapper....
Mount - Motor (Rear)
Motor, 120 VAC, 0.5 HP Motor Harness Included with Motor

T ] (ol o F= T4 1T RS

Motor, 208-240 VAC, 0.5 HP Motor Harness Included with Motor...

L] (ol o F= T4 g T T OO RRRRNY

Nut Assy. 5/16-18 KEPS Hex

Pan - Drip, Motor

Cap Screw 5/16-18 x 3/4 Hex Hd

-25-

F-43331 Rev. H (November 2023)



VC5GD CONVECTION OVEN REPLACEMENT PARTS

\

CONVECTION MOTOR
(STARTING S/N 482037437)

F-43331 Rev. H (November 2023) -26-



VC5GD CONVECTION OVEN REPLACEMENT PARTS

ILLUS.
PL-61810

1

2

3

4

*5

6

7

8

9

10

11

12

PART NO.

SC-120-15
00-411136-00004
00-415780-00003
00-411289-00001
00-962792-000G1
00-962791-00001
00-962793
SC-037-75
00-961831-00001
NS-046-86
00-961737-000G1
00-961737-000G2

CONVECTION MOTOR
(STARTING S/N 482037437)

NAME OF PART AMT.
Mach. Screw 1/4-20 X 4 RA. Hd........oooiiiiiiii e 4
Cover - Fan (60 Hz.).........ccccueee.
WHheel - BIOWET (B0 HZ.)......eiiiiieee ettt et e e e et e e e nneneeas 1
Spacer - Fan Housing (1/8 PP X 27/8)......uiiuieiiee ettt 4
Motor Mount ASSY........c.ceeviiiieiiiiiieeeiiins
Plate - Motor Mount....
Spacer - Motor.........cccceeveveveeiienenns
Cap Screw 5/16-18 X 3/4 HeX Hd.....cocueiiiiiiiiei e 2
Pan - DD, IMOTOT ...ttt ettt et ee e e e e eanne 1
NUt ASSY. 5/16-18 KEPS HEX....cuueiueeiieiieiteeiesiese ettt ena e neeeane 6
Motor ASSY. (120 V.) (B0 HZ.)....ceeeeeieeeteee ettt 1
Motor ASSY. (240 V.) (B0 HZ.)....oeeieeeieieeee ettt 1

* Before S/N 482046975 will need to order 00-962820-000G1 Motor Mount Kit

- 27 - F-43331 Rev. H (November 2023)



VC5GD CONVECTION OVEN REPLACEMENT PARTS

___________________________________

00-428428-000G1 Wire Assy. - Flame Sensor \:
PART NOT ILLUSTRATED ]

___________________________________

GAS BURNER

F-43331 Rev. H (November 2023) -28-



VC5GD CONVECTION OVEN REPLACEMENT PARTS

ILLUS.
PL-60891

PART NO.

00-960978-00001
00-959703-00001
00-959507-00001
00-423813-00003
00-960213-000G1
00-010901-00031
00-010901-00046
00-417879-00001
00-424138-00001
00-423828-00007
00-959486-00001
00-959662-00001
00-423828-00006
00-960312-00001
00-423819-00003
00-428428-000G1

GAS BURNER
NAME OF PART

COMDBUSHON DIVIAE.......ciiiiiiiiiiee e 1
COMDUSHION COVET......eiiieiieeiiie ettt e st e e st e e st eessaeeeanseeeeasseeessaeaesnsseeesnsnnssnnnnnnes 1
Igniter - Burner............cccoeeee.
Wire - Ignition (High Voltage)...
Main Burner ASSy........cccoeveeeneee.
Orifice = SPUA (31 DIll) (NAT ). ..ttt ettt eeneeean

Orifice = SPUA (46 DIill) (LP)....eeieeeieiieite ettt 1
Nozzle - Burner
MANIFOIA. ... e e e e e

TUDE = FIEX (18 N ).ttt ettt e b e et eseb e e ebe e et e e s nbeesaeeene e e e e annnneeas 1
Bracket - Gas Valve.........ccccocvniiniiniiiiiccecen
Valve - Combination Gas, Convertable (NAT & LP).....
Tube - FIeX (30 IN.).cciiiiiiiiieiiieeeeeee e
GaS INIEt ESCULCREON. ...ttt ettt e e e e et e e e sneaee e snbeaeensnnnnnnnnnnes

Pipe - Weldment Gas INIEt............ooiiiiiiiii et 1
Wire ASSY. = FIameE SENSOT.....cocuiiiiiiiii ittt e 1

-29- F-43331 Rev. H (November 2023)



VC5GD CONVECTION OVEN REPLACEMENT PARTS

FORM 43331 Rev. H NOVEMBER 2023 PRINTED IN U.S.A.



